


Part Number Description
Bubble 
Number

CWR110100-102 WELDMENT, WT TOWER 1
CWR110200-101 WELDMENT, LOWER CONNECT 2
CWR110300-101 WELDMENT, SEAT SUPPORT 3
CWR110500-101 WELDMENT, CAM SUPPORT 5
CWR110600-101 WELDMENT, UPPER CONNECT 6
CWR110700-101 WELDMENT, COUNTER WEIGHT 7
CWR110800-101 WELDMENT, SIDE SUPPORT 8
CWR110004-101 ASSY, FOOT RACK 9
CWR110013-101 ASSY, BACK PAD ROCKER 10
CWR050056-101 FOOT COVER 11
CWR050057-101 END CAP 12
CWR111300-103 SHROUD, FRONT,ABS 13
CWR111400-103 SHROUD, REAR,ABS 14
CWR010096-101 WT TOWER TOP CAP 15
CWR010113-101 ASSY, 10 LBS WT PLATE 15
CWR030054-901 GUIDE ROD 16
CWR010087-101 MOUNT SLEEVE 17
CWR111700-101 SMALL ROLLER 18
CWR112000-101 ROLLER SHAFT 19
CWR010106-101 WEIGHT STACK BUMPER 20
CWR010097-101 SHROUD MT BLOCK 21
CWR112200-101 SMALL BACK 22
CECN004-015 SCREW, HEX SKHD, M4 X 15 (GB70M4X15 23
CWR286200-101 ASSY, TOP PLATE 24
CWR010110-101 STEP SPACER 26
CWR010082-101 PULLEY, 4.5" 27
CWR141600-101 RUBBER SLEEVE 29
CWR141100-101 BEARING W/ SEAT 30
CWF050008-101 LARGE SEAT IFI 31
CWR010107-101 BUSHING 33
CWR010112-101 CABLE STOP 34
CWR030048-101 SHAFT 36
CWR115300-101 BUSHING 37
CWR010100-101 END CAP 38
CWR010101-101 END CAP 39
CWR030057-101 SPACER 40
CWR050064-101 BALANCE WEIGHT 41
CWR141300-101 SPACER 42
MAKCE010-025 SCREW, FLAT HD, HEX SOCKET, M10 X 2 43
TECN006-012 SCREW, HEX SOCKET, BTTNHD, M6 X 12 45
HMCN010-135 SCREW, HEX HD, METRIC, M10 X 135L 46
HMCN010-130 SCREW, HEX HD, METRIC, M10 X 130L 47
HMCN012-040 SCREW, HEX HD, METRIC, M12X 040L 48
HMCN010-100 SCREW, HEX HD, METRIC, M10 X 100L 49
HMCN010-075 SCREW, HEX HD, METRIC, M10 X 75L 50
HMCN010-050 SCREW, HEX HD, METRIC, M10 X 050L 51
HMCN010-025 SCREW, HEX HD, METRIC, M10 X 025L 53
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HMCN012-080 SCREW, HEX HD, METRIC, M12X 080L 55
HMCE012-065 SCREW, HEX HD, METRIC, M12 X 065L N 56
HMCN010-125 SCREW, HEX HD, METRIC, M10 X 125L 57
ECCN008-008 SET SCREW, CUP, M8 X 8 58
MAGCN005-020 SCREW, FLAT HD, PHIL, M5X.8 X 20, Z 59
KCCN010-010 LOCKNUT,M10 X 10,ZN (NM10-2) 61
WKCN006-002 WASHER, FLT,6.5MM X 12MM X 1.6MM,ZN 62
WKCN011-002 WASHER, FLT,11MM X 23MM X 2.0MM,ZN 63
CWR114300-101 STOP RING 65
CWR110001-101 ALLEN WRENCH S=3 66
WKCN013-002 WASHER, FLAT, 13MM X 22MM X 2.0MM, 67
CWR010122-101 ALLEN WRENCH S=5 68
CWR010118-101 ALLEN WRENCH S=6 69
CWR010121-101 LUB BOX 70
KCCN012-010 LOCKNUT,M12 X 10,ZN (NM10-2) 71
CWR010126-101 LABEL,CABLE BOLT WARNING STRENGTH, 72
CWR050091-101 LABEL, WEIGHT PLATE 200 LB, S-LINE 73
CWR114400-141 LABEL, INSTRUCTIONAL, BACK EXTENSION 75
CWR114500-101 LABEL,PRECOR BADGE BACK EXTENSION, 76
CWR010125-101 LABEL,GENERAL WARNING STRENGTH, POR 77
CWR010117-101 ALLEN WRENCH S=4 78
HMCN008-025 SCREW, HEX HD, METRIC, M8 X 025L 80
WKCN009-002 WASHER, FLT,9MM X 16MM X 1.6MM,ZN 82
CWR115001-101 CABLE CAM COVER 83
CWR272500-101 WEIGHT SELECT PIN 101
TECE005-040 SCREW, HEX SOCKET, BTTNHD, M5 X 40 117
CWR251600-101 TOP COVER PLATE 118
CWR256500-102 ASSY, ADD-ON WT FORK SHORTER 119
CWR251700-101 BASE 120
CWR252000-101 STEEL BALL 121
CWR251800-101 BALL SEAT 122
CWR251900-101 SPRING 123
HMCN010-025 SCREW, HEX HD, METRIC, M10 X 025L 124
CWR251000-101 ADD-ON WEIGHT BUFFER 128
CWR250900-101 SUPPORT RING 129
CWR252400-101 STEEL TOP COVER 192
CWR119990-102 C011ES, BACK EXTENSION HARDWARE PAC 200
CWR119991-101 C011ES, BACK EXTENSION HARDWARE PAC 201
CWR117777-301 ASSEMBLY GUIDE, EXPERIENCE S-SERIES 998
CWR997777-201 OWNER'S MANUAL,EXPERIENCE STRENGTH 999
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